S—
solsiadl Jaad AN Al)l) adia oLl adgal) U

The Potential Use of Sewage Sludge from Sheikh
Ejleen TP for Agriculture

rdlae dame (o nild] Blaanld SusSal! ilaftdniw
e Fedidl 2 Jraslalt oL

all HLIY) G b el (Galdl) gaea z g L) Al o3 ade clas) L ol
e il gl dap il J e pi o L eda (sl S JSS ALY o3 o)y cayy Wi
(Al Ading o dpales dunga (sl 5 iy
DECLARATION
The work provided in this thesis, unless otherwise referenced, is the
researcher's own work, and has not been submitted elsewhere for any
other degree or qualification

Student's name:lbrahim Yasser El-Nahhal Jadll july asalnl )l

Signature: C”’L \m sl

Date: 2014 January/ »ly 18 sl




*JS\&AAJS‘&\M

Islamic University-Gaza 3 38 -Asadly) daalal)
[...]
Chapter six stated the conclusions and recommendations resulting from the study.

4



Chapter 2
Study Area

2.1 Location and Population

The Municipality of Gaza (MOG) is located in the mid-north of Gaza strip and

it is a separate Governorate as shown in map (1), with a total area of 40 square
kilometers (MOPIC, 1998). The Gaza City population is estimated to be around
500,000 people, about two third of them are refugees. All governmental institutes and
international organizations headquarters are located in Gaza city.

2.2 Administration

Prior to the year 1948, the MOG had a population of about 75,000 inhabitants with a
limited infrastructure (USAID, 1997; Ghannam, 2006). The mass of refugees resulting
from the 1948 war caused crowded housing conditions, and thus massive drainage
problems to the city. After the war, the Egyptian Government Administration took
responsibility for the Gaza strip, who undertook limited sewer construction activities
within the area of MOG in an attempt to keep up with the rapidly growing population.
The 1967 war brought Israeli occupation and control to Gaza strip. Infrastructure control,
including planning and development, was under Israeli Civil Administration. The
population of MOG was estimated to be about 117,000 by the year 1967. After the
establishment of the Palestinian Authority in 1994, the first most accurate survey for
population was performed by the Palestinian Central Bureau of Statistics (PCBS;
Ghannam, 2006) which showed the population of Gaza governorate was 357,768 in mid
1994, and according to the PCBS report on December 1999 the population projection for
the year 2005 is 516,882 inhabitants and it is expected to reach 650,033 by the year 2010
(PCBS, 1999; Ghannam, 2006). Nowadays, the Governorate of Gaza is divided into nine
main areas: Turkman, Judeidah, Al-Daraj, Al-Sabrah, Northern Remal, Southern Remal,
Tal El-hawa, al-Zaitoon, and the Beach Camp. The Ministry of Local Governorates is
responsible for the administration of the local Municipalities within the territories of the
Palestinian Authority (PA) which was created after Oslo Agreement in 1994, which
signed between the Palestinian Liberation Organization (PLO) and Israeli. The

Municipality has municipal counsels, which formed by Presidential Decrees to supervise

5



the administration of municipalities. The municipal counsel of Gaza municipality
consisted of seven members. The responsibility for the development, operation and
maintenance of all wastewater and storm water drainage system within the MOG is fully
under the direction of the Mayor. Similarly, the Municipality is also responsible for water
supply. Operation and maintenance costs are covered by the MOG annual budget which
is supplemented by user fees assessed on water use. Such fees include a surcharge for
wastewater services. Funding support from donor program is being obtained directly
through National Ministries and used primarily for new projects and for rehabilitation of
existing works. However, some efforts are being dedicated to operations, maintenance
and training activities. The department of water and wastewater in the MOG consists of
four main sub-departments: Water (wells and networks), Wastewater (networks and
pumping stations), Treatment (wastewater treatment plant- GWWTP) and Maintenance
(electrical and mechanical). The GWWTP consists of two sections: operation and
laboratory. The operation section is responsible for the daily operations of the plant and
to monitor the performance of the different mechanical facilities in the plant and to record
the daily activities while the laboratory is responsible for monitoring the quality of
influent and effluent coming to the plant or discharging to the sea or infiltration ponds. In
2000, the MOG along with 25 Municipal Counsels signed a memorandum of
understanding with the Palestinian Water Authority to consolidate the water services in
all the 26 municipalities in one single water utility called Coastal Municipalities Water
Utility (CMWU). The establishment of the CMWU was one of the major reforms adopted
by Palestinian Water Authority (PWA) in water sector and it became a major demand
from the donors to cooperate with the PA. The Board of the Utility has also been
nominated. The Minister of Local Government, as part of his mandate, issued a Decree of
CMWU establishment under the Local Government Law (CMWU Quarter Report, 2005;
Ghannam, 2006) In April, 2005 a Management Contract was signed between CMWU and
a consortium of an Austrian company and a Saudi company (joint venture) to operate the
Gaza Emergency Water Project (GEWP) financed by the World Bank which will lead to
the activation of the CMWU on the ground as a responsible body for the water services in
all Gaza strip. Today, the Operator (Inframan) is responsible for the maintenance and
operation of GWWTP (CMWU Quarter Report, 2005; Ghannam, 2006).



2.3 Climate
The climate in the Governorate of Gaza is typical Eastern Mediterranean with hot dry

summers and mild winters. Rainfall average about 425 mm annually based on 35 years
record (USAID, 1997; Ghannam, 2006). The average daily mean temperature is 25
degrees centigrade in the summer and 13 degrees centigrade in the winter (MOPIC, 1998;
Ghannam, 2006). During the hot summer season, the daily maximum temperature
generally exceeds 30 degrees centigrade and the maximum relative humidity exceeds
90%. Winds prevail from the northwest in the summer, with velocities up to 3.9 m/s
(USAID, 1997; Ghannam, 2006). During the winter, the most frequent wind direction is
southwest and average velocity is about 4.2 m/s (USAID, 1997; Ghannam, 2006).

2.4 Land Ownership and Land Use
Historically Gazans have generally had the freedom and opportunity to own and develop

their own lands. This trend continues today and land is one of the most important
commodities in Gaza with values rating from $200 to more than $1000 per square meter
within the city limits. These prices are high, even by industrialized country standard, and
will influence the land use in the MOG area. The development in Gaza increased after the
Oslo accord by both private owners and donors. Returning residents and refugees have
added to this rapid development rate. Even during the Intifada, investment in land
remained high. Today growth is occurring at a rapid and uncontrolled pace. There are no
planning controls in place that effectively direct growth or control the type of use. The
Ministry of Planning (MOP) has developed general plans for the Gaza strip defining
target uses such as agriculture, industry, and public facilities including locations of a
future harbor and the regional wastewater treatment sites. This general plan assumes that

growth within the city limits will continue.



GAZA GOVERNORATES 5t L.
Base Map CEE Iy [ 0 N FY

Map (1): Location of Gaza city and existing treatment facilities.

2.5 Sewerage system and coverage
The sewer system in Gaza City is reported to date back to a Roman drainage system;

however, the extent and location of this early history are unknown. Such a system was
probably used for the removal of both storm flows and sewage (USAID, MOG, 1996;
Ghannam, 2006). Over the last 30 years, the sewage network was constructed primarily
by the MOG while under various authorities and controls. Records, such as as-built
drawings were not usually developed or kept, nor was maintenance undertaken except for

emergencies. UNRWA addressed the need for cleaning and repairs of a key portion of the



system. A critical part of this work was a detailed inspection of the network and
recording of the physical as-built data of the network. These as-built conditions were
combined with available city records and survey data collected for the Master Plan to
create a detailed as-built record of the network. The sewer network covers around 75% of
the total area of the MOG and around 90% of the population with a total number of
sewage subscribers around 26,000 subscriptions in the Gaza Governorate (PWA, Fiscal
Report, 2004; Ghannam, 2006).

2.6 The Gaza Wastewater Treatment Plant
This section describes the Gaza Wastewater Treatment Plant demonstrating the

development of the original design, the existing facilities of GWWTP and the prevailing
conditions of the plant. The ongoing and planned activities of GWWTP are then
produced along with the environmental effects of plant on the aquifer and habitat. This
section concludes with a description of the treatment process scheme.

» Hydrogeology of Plant Location
The Gaza Strip is essentially a foreshore plain gradually sloping westwards, and

underlain by a series of geological formations. The area within MOG consists mainly of
sands dunes in undulating formations, interspersed with clay lenses. Some areas have
relatively deep layers of clay soils (USAID, 2001; Ghannam, 2006). These are
experienced mostly in Al-Zeiton and Al-Tofah catchments while the coastal zone is
primarily sand. Groundwater levels in the city ranges from 1.0m to 2.0m relative to mean
sea level and the fresh water aquifer under the city is reported to have thickness of up to
about 90m (USAID, 1996; Ghannam, 2006) The GWWTP is situated on a hill with
elevation of 44.2 msl in Sheikh Ejleen sand dune area with a percolation rates in the
range of 8.6m/day (USAID, 1997; Ghannam, 2006).

* Existing GWWTP Facilities
The existing GWWTP includes on-site treatment facilities, as well as off-site infiltration

basins. All flow is pumped to the site through three force mains. An effluent pump station
and pipeline are used to transport effluent from the main plant to the infiltration basins or
to the Wadi Gaza. An existing force main/gravity line is also used to discharge effluent to

the sea. The main plant facilities consist of three anaerobic ponds in series followed by



an aerated lagoon and two bio-towers. The anaerobic lagoons are heavily loaded
compared to typical design recommendations. Limited dredging is practiced in the first of
the three anaerobic lagoons. The aerated lagoon is equipped with floating mechanical
aerators and the bio-towers are filled with high-density plastic media. The bio-tower
effluent is directed to an effluent polishing pond where solids sedimentation occurs and
limited solids collection is possible. Solids are removed by a series of draft tubes. The
sludge is directed to un-aerated solid holding ponds. Polishing pond effluent is pumped to
the off-site infiltration basins, Wadi Gaza or to the sea. Three basins are used for
infiltration. The plant has a sodium hypochlorite disinfection system used for the effluent
which is directed to the sea. Solids dredged form anaerobic pond 1 and biological solids
from the sludge holding pond are directed to the on-site sludge drying beds for
dewatering. The following point gives short description to the main existing treatment
facilities of GWWTP (CAMP,2001; Ghannam, 2006)

* Influent Structure: The structure consists of a side inlet structure accepting the 900mm
force main from Pumping Station No.7B, and a main box inlet structure which accepts
the flow from the remaining two pumping stations: Pumping Station No.1 and Pumping
Station No.6A.

» Anaerobic Ponds: The anaerobic ponds include two initial anaerobic ponds (1 &

2) each with volume of 22,000m3. The two ponds can be operated in series or parallel.
The third anaerobic pond (3) has a volume of 32,000m3.

 Aerated Pond: The aerated pond includes ten 25hp floating surface aerators and

six 50hp units. Each of the 16 aerators is fixed in the pond by cables and anchors.

The pond has the total capacity of 45,000 m3.

Bio-Tower Feed Pump Station: A submersible pumping station pumps aerated pond
effluent plus recycle to two high-rate bio-towers. Four 60hp pumps, each rated at
667m3/hr, are available.

* Bio-towers: The two high rate bio-towers are 27 m in diameter with 7.3 m of media
depth. The units operate in parallel and are designed for 85% BOD5 removal.

Countercurrent natural ventilation openings are provided at the base of the units around

10



the circumference on a 45-degree center. Bio-tower effluent drains to the downstream
settling pond through a 1,000mm pipe.

* Bio-Tower effluent Distribution Chamber: This structure divides effluent flow from
the bio-towers proportionally between the settling pond and recycle back to the bio-
towers. It also allows bypass of bio-tower effluent to the existing effluent pump station.
Stop gates provide for six recycle rates ranging from 20%-67% of the bio-tower effluent.
 Effluent Polishing Pond: The pond is divided by a concrete wall creating a settling
pond and a chlorination contact zone. The settling pond is 13 m wide by 83 m long
concrete hopper-bottom settling zone. Sludge is removed through 150 mm suction pipe
draped along the existing 3:1 slope. The suction manifold is connected to a diesel pump.
The pump discharges sludge into the sludge holding pond. The suction drop pipes are
spaced on 4 m centers and each includes a plug valve located at the top of the beam so
the suction pipes can open individually.

» Sludge Holding Pond: This un-aerated pond is used as an anaerobic sludge holding
pond with a total capacity of 10,700m3.

 Effluent Pump Station: A submersible pump station is constructed in the beam of the
effluent polishing pond. It consists of two wet wells, each containing two 60hp and 1,000
m3/hr submersible pumps.

» Chlorination Facility: Sodium hypochlorite storage and dosing equipment are
provided, but are not currently in use.

« Effluent Pipeline. A 600mm pipeline can deliver plant effluent to the infiltration basins
or to the Wadi Gaza. A separate pipeline can carry effluent to the sea.

* Infiltration Facilities. Effluent reuse facilities consist of three infiltration ponds with a
total area of 37,000 m2, 5,000 m3 storage tank and 2,000 m3/hr booster pump station.

11



Inlet Chamber

Sedimentation Sedimentation

1Lagoon No. Lagoon No.1
Collection |,
Chamber
¥
Anaerobic
Lagoon No
3
Aerated [+

Lagnon

- T . S
//I-:-irujng\\ _}K/ I:-url.-ng\s1
|

| Filter L Filter

Cumd " /|

Effluent

Figure 2.1: The Current Flow Scheme of GWWTP

2.7 Existing Operation Condition
The GWWTP was upgraded in 1997-1998 to receive and treat influent quantity up to

32,000 m3 daily in 2005 from Gaza City. When it was put into operation, flows were
found already to exceed 30,000m3/day. The GWWTP regularly received over
50,000m3/day up to summer2004, after this time the flow meter was out of order. Based
on site visit and discussions with plant operators and engineers, the following points are

noted:

12



« The GWWTP was already over loaded since it started operation in 1998 and today the
plant receives more than 55,000m3/day. The lagoons are almost full to the edges and the
capacity to discharge effluent is limited to the capacity of the effluent pumping station
which is less than 2000m3/ HOUR. To reduce the flows received at the GWWTP, raw
sewage is being discharged direct to the sea from two locations at Gaza beach.

* The anaerobic lagoons had not been desludged (cleaned) for more than three years. As a
result, the settlement lagoons are now full of grit and sludge. Since naerobic lagoon no.1
is filled with grit totally, this part of treatment plant is bypassed. The sludge layer of bond
2 is almost 20cm below the water surface. Less than one eighth of the tank volume is
operating as a settling zone. Anaerobic bond 3 seems to be not significantly better than
pond 2.

 The official Gaza Municipality landfill site is located on eastern Gaza near the Green
Line with Israel. Access to the land fill had been frequently blocked during the past two
years. During these periods, municipal garbage had been dumped in the GWWTP site as
the only available alternative. It is estimated that more than 700,000m3of solid waste had
been dumped at the site. Wind blown plastic bags are causing frequent blockage of the
aerators and biotower distributors.

« Although the Bio-towers are damaged by Israeli actions, they are operating well and the